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. P WFRAMBE ALk HB 18650 252P 7.4V 4100mAh 32, 56wh
#HBLH | Chinese
N N -
Sige o Saeple E % 4 Li-Battery HB 18650 252P 7.4V 4400mAh 32. 56wh
English
Houh5
Sample No. 1119120041
e i N S M AT IR A &
Consignor QingDao HongBo New Energy LTD.
N G W eV A ]
Manufacturer QingDao HongBo New Energy LTD.
Rk BAE (% TRIIEMAERT R MR

Test method

ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 UNITED NATIONS “Recommendations on the TRANSPORT
OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev.6 Amend. 1
Section 38.3

$xArR BAE % TRIEPERNET RRAFEEID
ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 UNITED NATIONS "Recommendations on the TRANSPORT
Criterion OF DANGERQUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 6 Amend. 1
Section 38.3
)=
i W IR A
Appearance Blue Plastic film shell
s ol 2019-12-02 HRALEA R | 9019-12-05 ~ 2020-01-12
Accepted Date Test Date h
TR LML FR K e 3h b s A3 B et L e S igUL
*&ﬁl‘]’ﬁﬂ Altitude simulation, Thermal test,Vibration, Shock, External short
Test Items circuit, Impétct, Overcharge, Forced discharge
SHl, SR REAKAT CRTRKRSYNEMMEINE RRAFAETIL
ST/SG/AC. 10/11/Rev. 6 Amend. 1 38. 3brdEZK. . ) X
&M | The sample has passed the test items of UNITED NATIONS Rect} ations on the
i TRANSPORT OF DANGEROUS GOODS™ Manual of Tests and Critepsf S 0/11/Rev. 6
Conclusion ~ |Amend. 1 38.3 e
: 3 (Date
8 7L 4Rechargeable Lithium Battery./ g )
‘é"l.i )./\ (] 3
P ﬁ%ﬁﬁ?
Comment \iﬁ g&.ui i
o9 /
3 Kb
Rae bt d * 277300
Consignor Post Code
Address
il
*t/ﬁ %" 'W‘ *& tkﬁ% Compiler: ﬁ
Approver: Checker:
B

Title:

Bl 1. B0l (Vice chief engineer)
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B = % e
= ;NW B & £k WRERR IR ERT
No. ame of Test Standard requirement or The AR ARkt £z
ltems Clause Number of Standard TestResult | Conclusion | Remark
BERE (XTFRREVERDEN T
i RO RERR HEFMD ST/SG/AC. 10/11/Rev. 6 A:Zn?t?ig*g e
Altitude P e L o
ks : UN Manual of Tests and Criteri ee Appendix 1 Ok
simul and Criteria H /
ation gg'/g%i(sltlg/:l/kev.s Amend. 1 Section Passed
WEE (AT RRADCHIER -
W 5
9 AR gz?) ST/SG/AC. 10/11/Rev. Glhnﬁn??ﬁgg.*g HE 2
Thermal test | u B See A i o
anual of Tests and Criteria ee Appendix 2 Lol /
3;/2(\1425.[12/;1/Rev. 6 Amend. 1 Section Passed
AT (X [Tl Bmie MO EE B
= o T o L % kR
3 v ;Ed] ﬁ;;_{_l}}:); ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 & 3
ibration UN Manual of Tests and Criteria See Appendix 3 f}ﬁf /
g;/g%ﬁg.‘lg/;l/kv.ﬁ Amend. 1 Section Passed
AT (X, [ 156 ROEh IR T A
1 M ﬂ;i{ﬂ_ﬁ;) ST/SG/AC. 10/11/Rev. 6 Amend. IME{?&?{’. K 4
Shock UN Ha;mal of Tests and Criteria See Appendix 4 {}ﬂf /
2;/§G4Ac.t lg/;l/Rev.G Auend. 1 Section Passed
0. es .
MEGTH O R IR mia ML ulse Mbx
5 5’,ﬁ% gq};f.ﬂz ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 & s
Exterr‘ml ?hort UN Manual of Tests and Criteria See. AppendiX'5 ﬁﬂs /
circuit ST/SG/AC. 10/11/Rev. 6 Awend. 1 Section . Passed
38.3 Test T.5
A O Tk @ mmd i 15 g fn
6 i ﬁﬂmz ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | R 6
Impact IN Manual of Tests and Criteria pRgedopendix 6 o /
ST/SG/AC. 10/11/Rev. 6 Auend.1 Section Passed
38.3 Test T.6
%\?m & FraltemiaimniL i 1 il b
M) ST/SG/AC. 10/11/Rev. 6 Awend. 1 38.3 | L[]
O B e a1 | o
ercharge UN Manual of Tests and Criteria ) RRERAES - /
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section Passed
38.3 Test T.7
AN K I fo b St iain e il fi %5 fbe
" B g;gg)ng ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | JLFF-4 8 ; /\.
Forced discharge |y Ma.nual of Tests and Criteria Sen Appendix B pu ﬁ?d 4
ST/SG/AC. 10/11/Rev.6 Amend. 1 Section asge
38.3 Test T.8
BRI AAF BRI :20°C-21°C ; FRHEML : /%
Test Environment Ambient temperature:20°C-24°C;Ambient humidity:/%
Condition
ARR A /
. Test Item
A OREHA L
Subcontracted Test sexpt | 2 / i /
Condition Subcontracted | Name Post Code
Laboratory Wat / 4,35 /
Address Tel

£ _ s
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A5 q WRAA L4 | FAEEEL
No. Name of Test Items | A1titude simulation
¥ o £ o gk ﬁﬁ-ﬁ"r Before ﬁﬂﬁé After
-4 I S v REBA|HAE| e
T Sample Status FRem RE FBEE | Mass Loss | Residual | %
Sample Mass ocv Mass ocv OCV |Other
No. ‘g v g Y 1% %  |Event
1CYCSER T
001 1cYC Fuﬁy charged 190. 20 8.34 190. 21 8.34 0. 00 100. 00 o
. ICYCSER TR
002 1cYC puﬁy chaveed 190. 15 8.36 190. 16 8.36 0. 00 100. 00 0
ICYCSEA FEH) :
003 1CYC Folly charged 191. 68 8.37 191. 68 8.37 0.00 100.00 | ©
ICYCSEA TR o1
004 10YC Fuﬁy charged 190. 35 8.36 190. 37 8.35 0.00 99. 88 0
25CYCELR 711
005 250YC Fuﬁy charged 190. 51 8.36 190. 49 8.36 0.01 100. 00 o
25CYCER T ]
006 250YC Fuﬁy cliorged 190. 83 8.36 190. 80 8.36 0.02 100. 00 o
25CYCSER T L ?
007 250YC Fuﬁy eharged 189. 66 8.36 189. 66 8.35 0.00 99. 88 o
25CYCSEL TRl
008 250YC Fuﬁy charged 190. 51 8. 36 190. 50 8.36 0.01 100. 00 o
:)‘ I‘? FThis spalceefti r;)\‘.leann!ki onally
LR LR V-RA D-ARK R-RE F-R K 0-REIR. ARA. RMIK. RAERK. LK,
i |Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
i |No Disassembly,No Rupture & No Fire.

A~
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5 9 2B R B LA AR
No. Name of Test Items Thermal test
2 o 2 o og g K FT Before B E Aft
f_ﬁ,: HaRA — R ERA| M e st
Eo Sample Status RE |FBLE RE | F%EE| Mass Loss Residual | L%
Sample Mass ocv Mass OoCv OCV |Other
No. /g A% lg Y 1% % | Event
1CYCTEAFE
001 10YC Fully charged 190. 21 8.34 190. 14 8.20 0.04 98.32 0
ICYCSEA 751
002 10YC Fully charged 190. 16 8. 36 190. 05 8. 22 0.06 98.33 0
ICYCSEA Ty,
003 1CYC Fully oharged 191. 68 8.37 191. 60 8.28 0. 04 98.92 0
1CYCSEA
004 10YC Fully charged | 190.37 8.35 190. 35 8.20 0.01 98. 20 0
25CYCSERFR 1L :
005 | 55cvc Fully charged | 190-49 8.36 190. 42 8.21 0.04 98.21 0
. 25CYCER TR0
006 | psevc puliy ehareed | 190.80 | 836 | 190.77 | 821 0.02 | 98.21 [ o
25CYC5E4
007 | pocmpoprt | 189.66 | 835 | 1s0.50 | 821 0.04 | 9832 | o
25CYCSER T
008 | pocrprieie | 19050 [ 836 | 19047 | sz 0.02 | 9821 | o
u-b-ﬁiFThis space intentionally

ik - V-RA DR R-3RE F-A2 K 0-MR. RIBA. AWK, R, Rk,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire,
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A5 . BATE 24 | R
No. Name of Test Items | yipration
#z *:f_&yi% RKIEAT Before KRB E After FEiRk F Ao E i,
%5 Sample Status RE FR0E| FE | FBLE | Mass Loss Residual | £
Sample Mass oCcv Mass oCcVv ocv Other
No. /g N /g IV 1% % Event
2 A
01 | e s 1 190.14 | 820 | 190.18 | 8 19 0.00 | 9.8 | o
002 | oyroens o1 190.05 | 822 | 190.15 | 821 0.00 | 99.88 | o
003 | opraeene | 19160 | 898 4 |ii9L6a | 827 0.00 | 99.88 | o
004 | i 119035 | 820 | 190.39 | 820 0.00 | 100.00 | o
005 | porepaare | 190.42 | 821 | 190.45 | 821 0.00 | 100.00 | o
006 | sereranant 19077 82t | 190.77 | 821 0.00 | 100.00 | o
5 25CYCSEL TRl =
007 | oocve Furty onaeged | 189.59 | 8.21 | 189.64 | 8.20 0.00 | 99.88 | o
25CYCSER 7R
008 | pocvc ponty ceg | 190.47 | 8.21 | 190.49 | 8.20 0.00 | 99.88 | o

L 22

This space intentionally

left blank

Hiz: L-aH V-RA DMk A F-RK 0-Ltih. RRA. LMK, RE. AiX,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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i ) BT B 2 4k it
No. Name of Test Items Shock
3 5 A Y ). 2 A
e | mans BB Bofore REE M | 5k [fawm | e
%5 Sample St;us RE | A%LE| FE | FBUE| Mas Loss | Residual | F%
Sample Mass ocv Mass ocv OCV | Other
No. /g A% g NV 1% 1% Event
0L [ oy rprame s | 190.18 | 819 | 100 18 | 819 0.00 | 100.00 | o
002 | 1oxc Putts moacged | 190.15 | 821 | 190.08 | s.21 0.04 | 100.00 | o
003 | ochnee. | 19164 | 827 | 19104 8.27 0.00 | 100.00 | o
04 | oy | 19030 | 820 | 19037 | 820 0.01 | 100.00 | o
005 | secierors e o | 190.45 | 8.21 | 19043 | 821 0.01 100.00 | o
006 | pecropirree | 190.77 | 821 190.77 | 8.21 0.00 100.00 | o
007 | pereriere | 189.64 | 820 | 180.63 | 820 0.01 | 100.00 | o
008 | porerirre | 190.49 | 820 | 190.46 | 8.20 0.02 | 100.00 | o
j\r"AEFThis space intentionally

i Venting,
- [Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,

WSsembly,No Rupture & No Fire.

| B & 3]
5 %i. L-#iR VR4 D-fE4k R-#ZL F-RX 0-RMR. LA LMK, AR, LRK
H E 2 — AT UE —F
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5
s 5 R B LA S
: Name of Test Items External short circuit
s H ok A MR E R ERE Ay
Sample No. Sample Status Max. External Temperature : 5-
/C Other Event
001 ICYCSE2 TR L
1CYC Fully charged 57.6 (0]
002 ICYCSEATe
1CYC Fully charged 57.8 Y
003 ICYCSER R
1CYC Fully charged 58.2 Y
1ICYCES fTh
004 1CYC Fully charged 58.5 0
25CYCE S Al
005 25CYC Fully charged 58.9 0
25CYCES ATl
006 25CYC Fully charged 56.7 i
25CYCE A A0
007 95CYC Fully charged 57.0 0
25CYCE A A
008 25CYC Fully charged 5.9 g
N This space intentionally left
BFERA blank

. D-TRIR R-RAK
Note: D-Disassembly R-Ru

ptur F-Fire O

Rk 0-Fmik. BAX. FARH.
_No Disassembly,No Fire & No Rupture.

L= |
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o
5 . BRI B 2 # it
No. Name of Test Items Impact
Babks KA HRrBRHRA Hn e
Sample No. Sample Status ez Extem/aﬂlCTemperature Other Event
1CYC 50% % &
009 1CYC 50% Capacity 20.9 0 \
1CYC 50%%A &
010 1CYC 50% Capacity 22.0 0 \
1CYC 50%& &
011 1CYC 50% Capacity 21.8 ° \
10YC 507 J
012 1CYC 50% Capacity 28.9 °
1CYC 50%% 7 ‘
013 1CYC 50% Capacity 25.3 “
25CYC 50%%% i J
014 25CYC 50% Capacity 20.5 °
25CYC 50%7F &
015 25CYC 50% Capacity 2330 o
25CYC 50%7 i
016 25CYC 50% Capacity 20.4 0
25CYC 50%Z it
017 25CYC 50% Capacity 4d. 1 <
25CYC 50%% it o
018 25CYC 50% Capaci ty "
u]\,ﬁr__‘ This space intentionally left
23

&ii. D-FRAR F-AK O-RMRIK. RATK.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

RN EE R

P X7 |
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e 7 WA 24 |0
No. Name of Test Items Overcharge
#&%—g- #uun:y(/{% -ﬁr‘f@a%g
sample No. Sample Status Other Event
1CYCHE 4 Ferly o
019 ICYC Fully charged
1ICYCoE A Fa o, 0
020 1CYC Fully charged
) 1CYCTE 4Ty 0
021 1CYC Fully charged
1CYCHE 4 f6 1l 0
022 1CYC Fully charged
] 25CYCyE 4 fath 0
023 25CYC Fully charged
25CYCE 4 fe 1l o
024 25CYC Fully charged
] 25CYCHE 4 fEhy o
025 25CYC Fully charged
25CYCTE4 Fa Il o
026 25CYC Fully charged
e This space intentionally left blank
A

BiE: DRIk F-RK o—iﬁi%g ALK, .
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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/ ﬁ H)/‘ l
5 TR Binll®
F7 8 N#mm B 4 4k L
’ ame of Test |t .
No o 2R A ems Forced discharge
a5 NS
ﬁ’v"le e Sample Status Ham, %
sary 1CYCSe 2T Other Event
027 1CYC Fully discharged 5
ICYCTE AT &
028 1CYC Fully discharged N
1ICYCTEA R Hg,
029 1CYC Fully discharged o
1CYCTEA Al
030 1CYC Fully discharged o
1CYCHE A A
031 1CYC Fully discharged 0
1CYCR AR S
032 1CYC Fully discharged
1CYCTEA Mt r 5
033 1CYC Fully discharged
1CYCHE AL &
034 1CYC Fully discharged
1ICYCRESRE o
035 1CYC Fully discharged
1CYCTEANR g
036 1CYC Fully discharged
25CYCFE AT o
037 25CYC Fully discharged
25CYCRAMH 0
038 25CYC Fully discharged
25CYC AL o
039 25CYC Fully discharged )
25CYCE AR 0
040 25CYC Fully discharged
25CYC R A 0
041 25CYC Fully discharged
25CYCHE ARl : 0
042 95CYC Fully discharged -
250V CE 2
i3 95CYC Fully discharged | .
25CYCre 2
044 25CYC Fully discharged S
/
[ THOCREERE
045 25CYC Fully discharge S
C Fully dischaiBr
250V CoE I
el zscrc putly dischorsed |
&z D-fg4k F-AZK O_%%g assembly & No Fire.
H S
Note: D-Disassembly F-Fire O-No D!




_tfﬁ'f&ll‘?é*&ﬂﬂ?ﬁf‘?dkél
A AR - e
SRICI Testing Co., Ltd. Test Report— Appendix M- 1119120011
11/11

Li-Battery HB 18650 2s2p.
7.4V4.4Ah 32.56Wh 2019-11-29
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